
� NOTE: Read these installation instructions thoroughly before beginning the installation process.
Retain these installation instructions for future reference.

®TMTrademarks of Arctic Cat Inc., Thief River Falls, MN 56701
7545032
A-7545032

Snowplow Blade Kit (60”)
(p/n 1436-398)

Arctic Cat® ATV
Installation Instructions - Accessory Kit

Imprimé en Chine / Printed in China

Fig. 1

1. Place the deflector flaps on the top edge of the
snowplow blade making sure the blade and flap
mounting holes are aligned.

2. Place the backing plates on top of the deflector
flaps; then align all the mounting holes.

3 Secure the deflectors to the blade with supplied
cap screws and lock nuts. Tighten securely.

Kit includes:
Qty Description

9 Carriage Bolt (M8-1.25 x 25mm)
10 Cap Screw (M8-1.25 x 20mm)
4 Nut (M12-1.75)
19 Lock Nut (M8-1.25)
4 Spring Lock Washer (M12)
2 Skid
1 Blade
1 Wear Bar
2 Deflector Flap
2 Backing Plate
1 Instructions



®TMTrademarks of Arctic Cat Inc., Thief River Falls, MN 56701
7545032
A-7545032 Imprimé en Chine / Printed in China

Fig. 2

KEY

1. Carriage Bolt (M8-1.25 x 25mm)
2. Cap Screw (M8-1.25 x 20mm)
3. Nut (M12-1.75)
4. Lock Nut (M8-1.25)
5. Spring Lock Washer (M12)
6. Skid
7. Blade
8. Wear Bar
9. Deflector Flap

10. Backing Plate



� NOTE : Avant de débuter l’assemblage, lire entièrement les instructions suivantes. Gardez ces
instructions d’assemblage pour une consultation future.

Fig. 1

1. Positionner les déflecteurs sur la partie supérieure
de la lame. Prendre soin d’aligner les trous de
montage des déflecteurs et de la lame.

2. Potionner les bordures de métal au-dessus des
déflecteurs; aligner tous les trous de montage.

3 Fixer les déflecteurs à la lame à l’aide des boulons
hex. et des écrous autobloquants fournis. Bien
serrer toute la quincaillerie.

®TMTrademarks of Arctic Cat Inc., Thief River Falls, MN 56701
7545032
A-7545032

LL’ensemble compr’ensemble comprend :end :
QtéQté DescriptionDescription

99 Boulon de carBoulon de carrrosserie (M8-1.25 x 25mm)osserie (M8-1.25 x 25mm)
1010 Boulon hex. (M8-1.25 x 20mm)Boulon hex. (M8-1.25 x 20mm)
44 ÉcrÉcrou de blocage (M12-1.75)ou de blocage (M12-1.75)

1919 ÉcrÉcrou autobloquant (M8-1.25)ou autobloquant (M8-1.25)
44 Rondelle frRondelle frein (M12)ein (M12)
22 PatinPatin
11 LameLame
11 BarBarrre d’usure d’usuree
22 DéflecteurDéflecteur
22 BorBordurdure de métale de métal
11 InstrInstructionsuctions

Ensemble de lame à neige (60”)
(p/n 1436-398)

Arctic Cat® VTT
Instructions d’installation - Ensemble d’accessoires

Imprimé en Chine / Printed in China



®TMTrademarks of Arctic Cat Inc., Thief River Falls, MN 56701
7545032
A-7545032 Imprimé en Chine / Printed in China

Fig. 2

LÉGENDE

1. Boulon de carrosserie (M8-1.25 x 25mm)
2. Boulon hex. (M8-1.25 x 20mm)
3. Écrou de blocage (M12-1.75)
4. Écrou autobloquant (M8-1.25)
5. Rondelle frein (M12)
6. Patin
7. Lame
8. Barre d’usure
9. Déflecteur

10. Bordure de métal


